BALTIC

IRO

ALUMINIUM SKID PLATE +
WINCH ADAPTER

POLARIS
ACE 325 /570 /900

Code 02.14550

Version 30082023

DOWNLOAD MULTILINGUAL
USER MANUAL

@,E“ﬁ'“ 40,

i }3
s IRONS s s"
#: BALTIC . .:‘ ?

code.ironbaltic.com/u/OrBH7Zw6

Keep this manual for future reference!

If you need any spare parts, please send this packaging data to your local dealer or to Iron Baltic

sales@ironbaltic.com

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
mailto:sales@ironbaltic.com

SPECIFICATION

Pos. | Description Code Amount
1 | Front bumper 05.6502 1
2 | Middle protection 02.14502 1
3 | Rear part 02.14503 1
4 | Front right arm protection 02.14504 1
5 | Front left arm protection 02.14505 1
6 | Rear right arm protection 02.14506 1
7 | Rear left arm protection 02.14507 1
8 |Installation bracket 02.14508 1
9 | Front winch adapter 05.6501 1
10 |Fairlead holder 05.1202 1
11 | Clamp for front arm protection 02.14509 1
12 | Clamp for front arm protection 02.14510 1
13 | Installation plate 02.2305 6
14 |Installation plate 02.5006 4
15 | Dished washer 14.503 36
16 |Bolt M6x14 DIN 933 0T.02.02.040 8
17 | Bolt M6x20 DIN 933 0T.02.02.060 14
18 |Bolt M8x16 DIN 933 0T.02.02.170 4
19 | Bolt M8x20 DIN 933 0T.02.02.180 8
20 | Bolt M8x25 DIN 933 0T.02.02.190 4
21 |Bolt M8x60 DIN 933 0T.02.02.250 4
22 | Bolt M6x16 DIN 7991 0T.02.04.020 8
23 | Conical washer @6 14.502 8
24 | Washer @6/15 SFS 3738 0T.04.03.020 22
25 |Washer @8/20 SFS 3738 0T.04.03.030 10
26 | Nyloc nut M8 DIN 985 0T.03.02.040 6

02.14550 Aluminium skid plate Polaris Ace 325 /570 /900 + Winch adapter




19,15
21152526
16,-24;15

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

FITTING INSTRUCTIONS

Step 1 Eemalda originaal plastikkaitsmed.

02.14550 Aluminium skid plate Polaris Ace 325 /570 /900 + Winch adapter



Step 3 Install rear arm protections 02.14506 and 02.14507.

ROSHIYAISHIE

Step 4 Install bracket 02.14508.

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 5 Install middle protection 02.14502.

Step 6 Install plates 02.5006 to the middle protection.

s

-
py.. I
2 4 : 3 = d

ROSHIZH

02.14550 Aluminium skid plate Polaris Ace 325 /570 /900 + Winch adapter



Step 7

Step 8

Install rear protection 02.14503.

S

- ;

¥ k-
P0s.17;24:15
o

1
|
l
|

Pos20;15;131

>
- | .
Py Y S
= ] *
) ' -
B -
ot ' o & W
A 5 pik,
) o

Pos.16; 24; S

-

Remove original lower plastic protection. After removal reinstall upper bolts.

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 9 Install wintch fairlead and fairlead holder to the front bumper. Use bolts/nuts
supplied with the winch.

"“~Fairlead

Step 10 Install winch and winch adapterplate 05.6501. Use bolts supplied with winch.
NB! Make sure that the winch motor negative terminal is facing downwards.
If necessary, check your winch manual, how to adjust the position of the
motor terminals.

/Ears are facing upwards

\y‘l‘l > 2
® w
—_——

02.14550 Aluminium skid plate Polaris Ace 325 /570 /900 + Winch adapter



Step 11 Install assembled front bumper to the ATV.

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

02.14550 Aluminium skid plate Polaris Ace 325 /570 /900 + Winch adapter



Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

BALTIC

rO

IRON BALTIC OU
Joatee 17
Vaana 76903
Estonia / Europe

+372 6533 711
sales@ironbaltic.com

www.ironbaltic.com
www.facebook.com/ironbaltic
www.youtube.com/user/ironbalticltd



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
http://www.facebook.com/ironbaltic
http://www.youtube.com/user/ironbalticltd

